
Item Part No. Description Qty

1 782521  WELDMENT, MODEL 108 1

2 779024  WHEEL, 8" DIAMETER SEMI PNEU. 2

3 773094  WASHER, FLAT SAE 1/2 2

4 774054  COTTER, CIRCLE Z/P .072X 1 1/8" 2

5 779527  GRIP HAND 1' ID X 5" LG 1

6 779301-27  CHAIN, MODEL 108 1

7 771031  SCREW, HHC 1/4-20 X 7/8" 1

8 772507  NUT, INSERT JAM 1/4-20 PLTD 1

9 779919  CAP, 1/8 ID X 3/4 L, BLK VINYL 1

10 773020  WASHER, FLAT 1/4 1

CYLINDER CART #108



Item Part No. Description Qty

1 782530  FRAME WELDMENT, MODEL 112 1

2 779027  WHEEL, 10" PNEUMATIC 2

2 779011  WHEEL, 10" RUBBER TIRE 2

3 773051  WASHER, FLAT 5/8 2

4 774054  COTTER, CIRCLE Z/P .072X 1 1/8" 2

5 779301-36  CHAIN, MODEL 112 1

6 771031  SCREW, HHC 1/4-20 X 7/8" 1

7 772507  NUT, INSERT JAM 1/4-20 PLTD 1

8 775053  BUSH, BZ 5/8 X 3/4 X 1/2" 2

9 773020  WASHER, FLAT 1/4 1

CYLINDER CART #112



Item Part No. Description Qty

1 782361  CYLINDER CART WLDMT, MODEL 207 1

1 782381  CYLINDER CART WLDMT, MODEL 208 1

2 782367  AXLE, MODEL 207-8S 1

2 782371  AXLE, MODEL 207-10S 1

2 782387  AXLE, MODEL 208-10S 1

2 782392  AXLE, MODEL 208-8S 1

3 773094  WASHER, FLAT SAE 1/2 2

3 773051  WASHER, FLAT 5/8 2

4 774054  COTTER, CIRCLE Z/P .072X 1 1/8" 2

5 779031  WHEEL 8" THERMOPLASTIC, GRAY 2

5 779011  WHEEL, 10" RUBBER TIRE 2

6 779527  GRIP HAND 1' ID X 5" LG 1

7 771029  SCREW, HHC 1/4-20 X 1-3/4" 1

8 772076  NUT, INSERT LOCK 1/4-20 1

9 779301-45  CHAIN, MODEL 207 1

9 779301-51  CHAIN, MODEL 208 1

10 779919  CAP, 1/8 ID X 3/4 L, BLK VINYL 1

CYLINDER CART #207 & #208



Item Part No. Description Qty

1 782550  FRAME WELDMENT, MODEL 209 1

1 782580  FRAME WELDMENT, MODEL 213 1

1 782328  MODEL 209 WELDMENT W/FIREWALL 1

1 782331  MODEL 209 WELDMENT W/DIVIDER 1

1 782332  MODEL 213 WELDMENT W/FIREWALL 1

1 782335  MODEL 213 WELDMENT W/DIVIDER 1

2 782544  AXLE, MODEL 209 1

2 782557  AXLE, MODEL 209-16P 1

2 782564  AXLE, MODEL 213-10 & 14 1

2 782566  AXLE, MODEL 213-16P 1

2 782574  AXLE, MODEL 213-25W 1

2 782567  AXLE, MODEL 213-25P 1

3 782738  WHEEL SPACER, CRICKET - 16" TIRES ONLY 2

4 782570  BAND WELDMENT, MODEL 213 1

4 782539  BAND WELDMENT, MODEL 209 1

5 782555  BELLY BAR BOLT, MODEL 209/213 1

6 779107  480/400 x 8 PNEU TIRE & WHL 2

6 779104  WHEEL, 480/400 X 8 FLAT FREE 2

6 779028  WHEEL, 14" SEMI-PNEUMATIC 2

6 779027  WHEEL, 10" PNEUMATIC 2

6 779011  WHEEL, 10" RUBBER TIRE 2

6 780521  WHEEL ASSY GH-16 (NEW STYLE) 2

6 782575  WHEEL, STEEL 25" 2

7 779301-70  CHAIN, MODEL 213 1

7 779301-60  CHAIN, MODEL 209 1

8 774154  KNOB PLASTIC, BLACK 3/8-16 1

8 774161  KNOB CAST IRON 3/8-16 2

9 774054  COTTER, CIRCLE Z/P .072X 1 1/8" 2

9 774049  COTTER-PIN, BRASS 3/16 X 1-1/2" 2

9 774050  PIN, COTTER BRASS 3/16 X 2" 2

10 773100  FLAT WASHER, USS 1" 2

10 773051  WASHER, FLAT 5/8" 2

10 773200  WASHER, FLAT, 1-1/4" (25" TIRES) 2

11 773093  WASHER, FLAT 3/8 SAE 1

12 772355  NUT, INSERT LOCK 3/8-16 1

13 772076  NUT, INSERT LOCK 1/4-20 1

13 779922  CAP, TUBE 1" OD X .083 WALL, BLK 2

14 771112  SCREW, HHC 3/8-16 X 2" 1

15 779922  CAP, TUBE 1" OD X .083 WALL, BLK 2

CYLINDER CART #209 & #213



Item Part No. Description Qty

1 782331  MODEL 209 WELDMENT W/DIVIDER 1

1 782328  MODEL 209 WELDMENT W/FIREWALL 1

2 782544  AXLE, MODEL 209 1

2 782557  AXLE, MODEL 209-16P 1

3 779028  WHEEL, 14" SEMI-PNUEMATIC 2

3 779107  480/400 x 8 PNEU TIRE & WHL 2

4 773051  WASHER, FLAT 5/8" 2

4 773100  FLAT WASHER, USS 1" 2

5 774054  COTTER, CIRCLE Z/P .072X 1 1/8" 2

5 774049  COTTER-PIN, BRASS 3/16 X 1-1/2" 2

6 782539  BAND WELDMENT, MODEL 209 2

7 774161  KNOB CAST IRON 3/8-16 2

8 782555  BELLY BAR BOLT, MODEL 209/213 2

9 772355  NUT, INSERT LOCK 3/8-16 2

10 782738  WHEEL SPACER, CRICKET 2

CYLINDER CART #209, 14SB-L, & 16PB-LF


